A.ARM BED AND ITS ACCESSORIES

Fig.No. Part No. Description Pea. Remarks
1 53010100000 Screw 4 M5x12
2 WPO40805001 Washer 1
3 TOOLORO0010 Screw 1 Mdxd
4 33071 0400000 Thread take-up cover 1
5 53010500000 Plug 1
6 53010600000 Dial i
7 53010700000 Dial shalt 1
8 S3010800000 Guard plate 1
9 S30 TG00 Cover i
10 300 1O Hexagonal nut i
11 W POLOB0S001 Washer 1 b4
12 TOO40G00000 Serew i Mdxt
13 53011301000 Fre—tension adjusting nat 1
14 53011302000 Tread tension spring I
15 53011303000 i Tread tension discs 2
16 53011304000 Tread guide i 1
17 53011305000 Tread tension stud | 1
18 53011800000 Washer | ] thbxd 13x1.5
19 5300 1900000 MNut | 1

20 53012001000 Fixing clamp 1

21 53012002000 Winder shaf 1

22 T3 1200001 Screw 1 M3x12
23 53012003000 Dise 1

24 3301 2004000 Presser spring 1

25 53012005000 Knife 1

26 TOO30400001 Screw 1 M3x4
27 63012006000 Release lever 1

28 TO031200001 Serew 1 M3x12
29 TO040800081 Screw 2 Mdx8
30 5301 3000000 Arm cover 1

31 53018800000 Pin 1

32 53012007000 Winder block 1

33 53012008000 Release cam 1

34 TOOS0G00060 Screw 1 M3x6
35 53012009000 Block 1

36 53012010000 ! Bus' g 1

37 RE350806000 E~type stop ring 1 GB/TBRE-1986
38 5301201 1000 Presser spring 1

19 53012012000 Washer 1

40 53012013000 Arm 1

41 53012014000 Presser spring 1

42 53012015000 Washer 1

43 53012016000 Winder wheel 1

—t 53012017000 Rubber ring 1




AARM BED AND ITS ACCESSORIES

I



A.ARM BED AND ITS ACCESSORIES

Fig.No. Part No. Deseription Pes. Remarks
45 TO050500060 Serew 1 M5x5
46 53014600000 Cord cover 1
47 TO0 000010 Serew 2 Mdx10
48 53010100000 Screw 1 M5x12
449 53014900000 Screw 1 M5x12
50 53018700000 Bar 1
51 53015 100000 Fare plate 1
52 5307 8600000 Bar 1
53 53015300000 0il pillow 1
54 53015400000 Leg |
55 53015500000 Slide plate 1
56 33015600000 Needle plate 1
57 53015700000 Serew 2
58 53015800000 Slide plate 1
50 53015900000 Slide plate 1
6l 33016000000 Spring {or slide plal= 2
6l TOOZ0230000 Serew 2
62 53016200000 Stopper 1
63 53016300000 Screw 2
6d 33016400000 Pipe I
63 53010100000 Screw 10 MSx12
bb 53016600000 Gaskel 10
67 53016700000 Covar 1
68 53016800000 il indicator |
6y 53016900000 Screw |
70 53017000000 Gasket 1
71 53017100000 Gaskel |
72 53017200000 Felt 1
73 53017300000 Thread guide 1
74 53017400000 Serew 1
75 33007500000 Rubber plug 1
16 53017600000 Gasket 1
17 53017700000 Serew 1
78 53017800000 Rubber plug 1
79 53017900000 Pin 1
80 53018000000 Was' r |
81 TO101200050 Serew 1 MEx12
82 REOG1210000 E-type stop nng 1 E6
83 33018300000 Bearing 2 628-27
84 53018400000 Spacer 1
85 53013500000 Belt tensioner 1
86 53018800000 Pipe 1




B.THREAD TENSION REGULATOR MECHANISM




B.THREAD TENSION REGULATOR MECHANISM

Fig.No. Part No. Description Pes. Remarks
1 TNOB0547201 Nut 1 M5
2 53020201000 Thread hook 2
3 53020202000 Thread tension stud 2
4 53020203000 Thread tension discs 4
5 53020204000 Tension spring 2
fi 53011301000 Tension adjusting nut 2
7 53021400000 Thread tension stud 1
8 53020301000 Thread guide 1
9 53020302000 Threard tension releasing pin 2
10 53020303000 Shoulder screw 2
11 53020304000 Serew 2 M4
12 53020100000 Thread guide 1
13 TOO40B00081 Serew 2 MdxE
14 53020305000 Serew 2 | M4x10
15 53020306000 Tension plate 1
16 53021600000 Rod 1
17 53021700000 Spring |
18 53020307000 Tension releaze plate 1
19 5302 1900000 Nut 1 M4
20 53020308000 tension discs 4
21 33020309000 tension release discs 2
22 53020310000 Tension spring 2
23 53020311000 Stopper 2
24 53020312000 Tension nut 2
25 53020313000 Serew 1 M4X4
26 33020314000 Thread tension post 1
27 53020315000 Thread take—up spring 1
28 53020316000 Thread tension stud 1
29 33020317000 take-up spring guide stud 1
30 53020313000 Flate complete 2
3l 530203159000 Thread take—up spring 1
32 53020320000 Thread tension nut 1
33 53023300000 Nut 1 M5
34 TROB0547201 Nut | M5
35 53023500000 Release lever 1
36 REOS1008000 E—ty- = stop ring 1 E5
37 53023700000 Balt 1
38 33023800000 Hook 1
39 53023900000 Spring l
40 53024000000 Block 1
41 WPO40805001 Washer | b4
42 TOOKOE00010 Screw 1 M8
43 53024300000 Washer |
44 TOO40800010 Screw 2 M4x8




B.THREAD TENSION REGULATOR MECHANI S




B.THREAD TENSION REGULATOR MECHANISM

Fig.No. Part No. Description Pes. Remarks
45 33024500000 Magnet support 1
46 3024600000 Solenoid 1
47 TOOS1200081 Serew 2 Mix12
48 53020321000 Take—up spring guide plate ]
49 53020322000 Thread tension stud 1
50 53020323000 Adjusting plate ]
51 53020324000 Screw ! SM9/64 ( 3.57) X40
52 33020325000 Presser collar 1
53 53020326000 Take—up spring guide 1
54 TNOTO532201 Nut 1 M4
55 53020327000 Thread stud 1
56 53020328000 Serew 2 SMI/B ( 3.18) X44
57 53020329000 1

Thread tenzion post




C.SEWING MECHANISM

9 10 11 13 16 171819 21 22

: | |
2 4 5 1 121415 20 23 24 25 26

£




C.SEWING MECHANISM

Fig.No. Part No. Description Pes. Remarks

| 53030100000 Screw 1

2 TOOG0600060 Serew 1 Méx6

3 33030300000 Crank 1

4 TGOA0G0 Screw | Méx6

J 53010100000 Screw 2

fi 53030600000 Upper shalt 1

7 53030700000 Ball bearing 1 6204-2ZNR
3 TO0E 1000060 Serew 2 MEx10)

9 3030800000 Counterweight ]

10 RC200000000 Retainer nng ] 220

11 53031100000 Ball bearing 1 6304-27
12 53031200000 Bushing ]

13 TOOGOAEDG0 Serew 2 Méaf

14 53031400000 ‘| Bobbin winder driving wheel 1

15 TOOA 1000060 Serew 2 Méx10

16 53031600000 Belt pulley{upper) 1

17 TOOG0E00060 Serew 1 M6

18 TG 1 O00070 Serew 1 Méx 10

19 RC200000000 Retainer ring ] C20

20 53032000000 Ball hearing | 6304-2ZNR

21 TOOROGONGT Serew 2 Mbx6

22 53032200000 Bushing |

23 TO06 1000060 Serew 1 Méx i)

2 53032400000 Pulley I

25 WSORODOO Washer | iR

26 TOOEZS000110 Screw I MEX25

21 TOO6 LO00GT0 Serew ] M6x10

28 TOOS0600050 Serew 1 M5x6

20 33032900000 Thread take=up pin i

30 53033000000 Gasket 2

31 53033100000 Needle bearing 2 ih T cp 1048
32 53033200000 Thread take—up support i

i3 TOOS0E000S50 Serew ! M3x6

34 53033400000 Thread take—up pin bushing 1

is 53033500000 Support serew 1

36 53033600000 Bearing | 624-27
37 53037000000 Bearing i 608-22

K S303R000000 Thread take-up lever 1

39 53033900000 Bushing i

40 TNOTOS532201 Nt i M4

41 53034100000 Thread take—up crank i

42 53034200000 Bearing 2 619/9-27

43 53034300000 Bushing 1

4+ 530034400000 Needle bar link 1

45 TOO30500060 Serew 1 M3x5




C.SEWING MECHANISM

9 10 11 13 16 171819 21 22

sl Al A
ot _‘_'_'l_
=
=%
T

10



C.SEWING MECHANISM

11

Fig.No. Part No. Dreseription Pes. Remarks
46 TO04 100000 Screw 2 Max 10
47 53034700000 Needle bar holder |
48 53034800000 Threaded hold 1
49 53034900000 Slide block 1
50 53035000000 Ml wick |
51 TOO41000010 Screw ) Mdx 1)
52 53035200000 Slide guide I
53 53035300000 | Oil feeding pipe :

54 F3035400004) Uil pipe 1
55 53035500000 | Oil wick !
36 F303560000K) Rubher 1
57 S3I033TOOMNN Needle bar |
38 SIN35R00000 Thread guide '
59 TOOA0INNSE0 Screw ! ]
] 53036000000 Serew ! M2 :
5l 53036100000 Needle I
62 53036200000 Needle har broo !
A3 TOOL1DN00R | | S ' Mo
[ie ! 53036400000 3l gt '
[ 53036500000 | il v 1
b 53036600000 | Push
67 5303670000 | Sapport
hi TOO41 200010 Serew Mdxl™
Y 53030200000 Washs
m F3I03TOONNNN | ol by
i S3037 10N ! Bushi !
TODG2 MM [ | Serew f i By 10
S3037300000 | Dpes |
S303740 M [ Ahotdor e gerowe
e S3I03THNNHHY Cnmnes
FL TOOGIAME D Serew ' U ]
77 REDE 161000 E-=type atne ring i
78 S303TROO000 (il |
4 S303TH00000 il pap ! |
it 53038000000 il feeding 1 | ! |
A1 S30381000HH0 Pul! «uf | ! :
22 53038200000 | Plus B
i |
! .
|
|
|
1
| | |
- i g "




D.PRESSER FOOT MECHANISM

12



D.PRESSER FOOT MECHANISM

i 1
Fig.No. Part Ne. Description { Pes _i Remarks
t PR
1 TOOS0800050 Serew I 4 | M5xE
2 53040200000 Support pin [
] 53040300000 Adjusting bracke |
4 TOOSORO0050 Serew i 5xk
5 53040500000 (il wael 1
f S30406L000 il pije 1
7 S3040700000 | il wick [ 1
8 53040800000 Plate i1
4 WPD81516001 Washer ! i) o]
10 TOOS 1N} L Screw | M5z
11 | 53038000000 (4] feeding !
12 : 53041 200000 Link par
i3 | S0 300000 | Link ]
14 ' TONG2000010 Serew i Mén 0
15 Il 53041500000 - | Connecting leve 1
16 ; 53041600000 { Pin '
17 53041 700000 Link I
18 53041800000 Plug [ ]
19 53041900000 Innes Pressis cn i
20 TONGOEO00S0 Serew s Maxh
21 33042100000 Inner presser md { 1
22 53042200000 Bearing | I b 30 37216
23 53042300000 Rod pin ! 1 .
24 53042400000 Oil wick . i :
25 53042500000 | Ol wick 1|
26 53042600000 Plug ! i
| 53042700000 0il pipe I T
[ 53038200000 il feeding pipe A B
? ; 53037100000 Bushing ' 1 I
i 53043000000 Collar
! ' 53043100000 Adjusting shaft
12 TONS0S00060 Screw ’ 15x5
| 13 53036600000 Bushing
I 34 53043400000 Ball pin
| - TODS1200010 Secrew 1 115513
| 3 53043600000 Lever I
| 3 _ TOO62000010 Screw [ L
| | 53043800000 Pipe i
' | 53043900000 Pin
63044000 Spring
! S3044 100000 Dranght rod
j 53044200000 Disc |
| 3044300000 Gasker :
4 ! 53044400000 Piston
L 53044500000 Pipe
53044600000 Cylinder hasze
L 33016600000 Gasket |
L WPOSI010001 Washe 2 | bs
' TOOSTEO001( Serew 2 | M5x18
TO041600010 Serew 1| Max1e
! WPO40805001 Washer ; J &4

13



D.PRESSER FOOT MECHANISM

59 60 61

EIE

14




D.PRESSER FOOT MECHANISM

Fig.No. Part No. Description Pes. Remarks
52 53045200000 Spacer I
53 53045300000 Coupling | 1 APLA-M3
54 33045400000 Hoze [+ 1 b 4x240
35 53045500000 Coupling | 1 | APU4
56 53045600000 Shaft [ 1 |
57 TO041200010 Screw |1 | Maxao
58 53037100000 Bushing | 2
59 53045500000 Screw | 2 | M5
&0 53043000000 Collar 2 |
61 33046100000 Sponge ]
62 53062000000 0il wick 1, ]
63 TO030600010 Serew 1| M3x6
(i 53046400000 Plate 1 |
65 53046500000 il satchel 1
66 53046600000 Diraught rod 1
a7 53042600000 Plug i |
68 53046800000 Uil pipe I |
69 53046900000 0l wick 1 '
70 53047000000 Spring ] I
71 530 T 100000 0il wick | [
72 53047200000 Pin 1
73 T0040400000 Screw 1 | Mdxd
74 53047200000 Pin
75 53047500000 il wick
76 53047600000 Stopper claw i
77 53047700000 Joint 2
78 53047800000 Pin |
79 53047900000 Slide block !
80 53010100000 Serew 2 MoxiZ
g1 53048100000 Guide ]
82 53048200000 Pin 1
83 53048300000 0il wick 1
84 53048400000 Secrew ]
85 53047600000 Stopper claw
86 53048600000 Oil wick
87 TO051000060 Serew ! [ MSx1l
AR 53048800000 Bushing |
89 53048900000 Outer presser bar
90 53049000000 Presser connecling plate
91 53047 200000 Connecting pin |
92 53047500000 Oil wick |
93 53047600000 Stopper claw !
94 TO040400000 | Screw B
95 53049500000 [nner presser har
96 53049600000 [nner presser foat
97 TOO40400000 Serew | Mdx3
98 53049800000 Outer presser foot !
99 TO041 000000 Screw | M4 ]!
100 T0040400060 Screw 1| Mdxd
1M 53041010000 Holder ' '
102 - 53041020000 Potentiometer control 1




E.UPPER FEED LIFTING ROCK SHAFT MECHANISM

16



E.UPPER FEED LIFTING ROCK SHAFT MECHANISM

Fig.No. Part No. Description Pes Remarks

1 REOE1610000 E-type retaining ring 1

2 53050200000 Press adjusting plate assy 1

3 53050300000 Pin 1

4 53050400000 Preas adjusting dial 1

] RE05 1008000 E-lype retaining ring 1 E5

6 53050700000 Spring pin 2 & 3XB
7 53050700000 Spring supportL]} I

8 53050800000 Spring 1

9 S3050C00000 Huose 1 & 8230
10 53051000000 Shaft 1

11 33051100000 Spring support{1)} 1

12 TR 1200050 Baolt 1 ME&12,
13 53051300000 Press—{oot lifter shaft bush(L) 1

14 53051400000 il wick |

15 53051500000 Press—foot lifter connection assy 1

16 53051600000 Pin l

17 53051700000 Press bar lifter shafl 1

18 53051800000 Spreader shaft bush(1.2) 1

19 TOOS 1600020 Set screw 1 M5zl6
20 TNOR0547201 Nut | M35
21 33052100000 Stopper |
22 53052200000 Crack 1
23 TOOA1600010 Serew 1 Mbx16
24 53052400000 Set serew eollar 1
25 53052500000 Serew 1 M5x6
26 53052600000 Bushing( R ) 1 '
21 TN100652201 MNut 1 M6
28 53052800000 Bushing( R2 ) 1

29 TO062000010 Screw 1 M6x20
30 53053000000 Crack 1 '

31 53053100000 Washer 2

32 53053200000 Wave washer 1 BB
33 53053300000 Lifter lever 1
34 53053400000 Screw |
35 53053500000 Lever(U) 1
36 TO0G1600010 Screw 1 Mé6x16
37 TOD52500010 Screw 2 M5x25
38 TNO80547201 Nut 4 M35
39 53053900000 Link ball 2 NHS5 5T (THEK)
40 53054000000 Knee lifter connecting bar 1
41 53054100000 Main spring 1
42 53054200000 Lever(D) 1
43 53054300000 Shaft 1
44 REO91810000 E-type retaining ring 1 E9
45 TO0G61600010 Serew 1 M6x16
46 TO062500090 Secrew 1 M6x25
47 53054700000 Knee lifter plate 1

17




F.STITCH REGULATOR MECHANISM

18




F.STITCH REGULATOR MECHANISM

Fig.No. Part No. Description ' Pes, Remarks

1 53060100000 Spring 1

2 53060200000 Washer 1

3 53060300000 Feed adjusting arm 1

4 53060400000 Fin 1

5 TOOS0800060 Baolt 1 M5x8
] 53060600000 Feed adjusting screw{long) 1

7 53060700000 Positioning pin 2

8 53060800000 Spring 2

49 33060900000 0 ring 2

10 3306 1000000 Feed adjusting screw(short) 1

11 53061100000 Spring 2

12 53061200000 Support plate 2

13 53061300000 Feed adjusting dial 2

14 53061400000 Feed adjusting dial plate(L) 1

15 530613500000 Bushing 2

16 53061600000 Serew 2 SM3/16X28 L=14
17 53061700000 Feed adjusting dial plate(S) 1

18 53061800000 Reverse shaft bushing(L) 1

19 33061900000 Pin 1
20 TOO60800050 Bolt 2 M6x8
21 53062100000 Reverse stitching arm 1

22 53062200000 Pin 1

23 T0060600050 Bolt 1 Mb6x6
24 53062400000 Callor 1

25 53062500000 Rod 1

26 REO51008000 E-type retaining ring 2 E5
27 53062700000 Reverse stitching shaft |
28 53062800000 Reverse shaft bushing(R) 1

29 53062900000 Pin 1

30 53063000000 Bold 1

31 53063100000 Rubber ring 1

32 53063200000 Spring 1

33 53063300000 Reverse atitching lever 1

34 53063400000 Bolt 2

35 53063500000 Reverse stitching lever block 1

36 TO051600010 Serew 4 M5x16
37 53043300000 Coupling 2 APLA-M3
38 TOO61000081 Serew 4 Mox10
39 53063900000 Pump 1

40 53064000000 Ring 1

41 53064100000 Ring 1

42 53064200000 Piston 1
43 53064300000 Piston 1
44 WP061216001 Washer 1 $b6

45 * TOO62500090 Serew (D) 1 Méx25

19




F.STITCH REGULATOR MECHANISM

20




F.STITCH REGULATOR MECHANISM

Fig.No. Part No. Descriprion Prs, Remarks

46 53064600000 Rolt I

47 53064700000 Reverse stitching armil) |

48 33064800000 Spring pin 1

49 TNIODA52201 Nut 1 M6

50 SA0GS000000 Hod 1

51 53065100000 Pull spring I

52 TOTO1000020 I'hread pin 1 M 10
53 53065300000 Presser spring 1

34 F3065400000 Key 1

55 F3063500000 (il seal 1

56 53065600000 Shaft |

57 53065700000 (il seal |

5H 33065800000 Guide 2

59 WSOS00C00000 Elustic washer 4 ths

21




G.FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

40 41 43 (41) (30) (29) (26)

37 38 39 (39)(38)(37)

63

54 %ﬁ
45 46 48 (45) 51 $-53 b “
| I — et T .. 43“ .. "

/

: / \ | [
47 49 (46) 50 52 56 58 5960

| ' |
6% 70 73 74 75 81 82 83

22




G.FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

Fig:No. Part No. Dieseription Pes. Remarks
1 53070100000 Feed shaft 1
2 53038200000 Rubber cap 1
3 53037000000 Adjusting shaft eollar 2
4 TO041200010 Bolt 1 Maxl2
5 53036600000 Bushing(L.) 1
fi 53070600000 Thurst ring 1
7 R SO000000 E-type retaining ring 1 C15
8 SI0TOROOMN Tube 1
9 F30T0900000 (il wick l
10 S30T L0000 Bushing 4
11 53071 100000 Washer 3
12 53071200000 Feed arm(L) 28
13 5307 1 300000 Boli(L) ] Mbx20
14 53038000000 Ol josint 1
15 53071500000 Spring 2
16 REO5 1008000 E-type retaining ring 1 ES
17 33071700000 Pin 1
15 53071800000 Tulw: support 1
19 TOO50400030 Bolt 2 M35x4
20 53072000000 Serew 2 Mdx10h
21 33072100000 Feed dog I
22 53072200000 Feed hracke l
23 53072300000 Pin 1
24 53072400000 il zeal 3
25 53036600000 Feed shadl bushing(L) 1
26 53071100000 Washer 4
27 TOOGT 200010 Bolt{ R ) 2 Mbxl 2
28 53072800000 Feed shalt srm{ R ) 2
29 RE051008000 E-type retaining ring - E5
30 53073000000 Pin 2
31 53037100000 Feed shaft bushing( R ) I
32 53073200000 Feed connecting armiL) I
33 53073300000 Rubber cap I
34 TOO51600010 Baolt 1 M3x16
a5 53073500000 Pin(L) 1
36 53073600000 il wick 1
37 TOO30800000 Balt 2 M3x8
IR 53073800000 Washer 2
39 53073900000 Feed link 2
an 53074000000 Shaft 1
41 53037000000 Adjusting shaft collar 2
42 T0O041200010 Bolt 2 Mdx12
43 33036600000 Bushing(L) 1
A 53037100000 Bushing| R } 1
45 TO061000050 Bolt 2 Mébx10

23




G.FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

40 41 43 (41) (30) (29) (26)
\ a

|
(28) 44 (28)(27)

%@ﬁ

37 38 39 (39)(38)(37)

45 46 48 (45) 51  F—23

/ . | |
47 49 (46) 50 52 56 58 5960

] A\

69 70 737475 81 82 83

24



(;:.FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

Fig.Nn, Part No. Description Pea. Remarks
46 TOO61000070 Balt 2 Méax10
41 S3074700000 Coupling elaw(L) 1
48 53074800000 Taothed wreath |
49 53074900000 Coupling elawl R} 1
50 53073000000 0 nng 1 11.8x2.65
51 53075100000 (il seal l
52 33075200000 Bushing(L) 1
53 53075300000 Balt |
54 S3075400000 Plunger spring 1
53 53075500000 Plunger |
36 53075600000 01l feeding pipe ]

57 3075700000 Feed rd |

58 S3I0TIROOD0 Lower shaft 1

59 53075900000 Feed cam 1

Bl TOO60500050 Mol 2 M6x5
61 533076100000 Lower feed connecting rod assy 1

H2 53073000000 Pin 1

63 REDS 100S0H0) E-type retaining ring 2 Es

fhd 53076400000 Shide block 2

65 53076500000 Back sylinder connection I

Gy S30TRA00000 Pin |

67 S3076T00000 Lower feed cam 1

(it TOOE0RO0DS0 Baolt 1 Mox8
H0 S3TA00000 Bushing{ R} 1

T0 3032000000 il joint 1

71 53077100000 Sealing ring 1

T2 33077200000 Disk 1

73 53077300000 Stunk screw 2

74 RC220000000 Retainer ring 1 c22

75 53077500000 Toothed helt 1

76 53077600000 Belt pulley(D) ]

77 53077700000 Piston 2

78 33077800000 Presser spring 2

79 53077900000 Body 1

80 TO061200060 Adjusting screw 2 M6 x12
g1 TOOE 1200060 Bolt 1 M& .12
82 TOOE] 200070 Bolt 1 ME*12
83 TNOT0432201 Nut 2 Me

25




H.HOOK SADDLE MECHANISM

i

26




E.HOCK SADDLE MECHANISM

Fig.No. Part No. Description Pes. Remarks
1 TO230600000 Screw 4 M2.5x6
2 F30R0Z00000 Thread holding spring 2
3 S3080300000 Fixed knife 2
4 TO2E0600000 Screw 4 M2.5x6
5 F3080500000 Fixed knife support bracket 1 2
6 TOO52500010 Bolt !' 4 MS5x25
T WPOS09 10001 Wazher [ 4 | &5
& S3080E00000 Washer 10 :'

9 S30B0S0NN0 i 4|r-|p!'i.rig ?

10 TOO3D400020 Boli 4 |

11 53081 100000 Shaft ) |

12 5308 200000 0l wick 2 {

13 TO052000020 Bolt 2| M5
14 53081400000 Hook shaft 2 |

15 53081 500000 Washer .4 |

16 3081600000 Ball bearing fi AON0-22
17 53081 700000 Gear 2

14 TOOSOE00060 Boli 4 MSxS
19 33081900000 Pin{L) 2

20 53082000000 Oil seal 4

21 TOOE0400020 Bolt 6 Madxid
22 TOO40A000E 1 Screw t Max6
23 53082300000 Lower shafi holdo 2

24 53082400000 0 ring 2 38.7x1 .8
25 53082500000 Ball bearing 4 AO0Z
26 TOO3NRO00E 1 Screw 3 M3x8
27 S3082 700000 Lower shall gear 2

28 53082800000 Washer 2

29 53082900000 Diriving shaft 2

30 53083000000 Collor 2

31 TO0G 1600010 Bolt 2 Mbxl6
3 53083200000 Shaft ]

33 53038000000 (il feeding pipe(3) 1

34 53083400000 Tube 1

35 53083500000 Horzontal hook base ]

36 53083600000 Wave washer 2

37 53083700000 Lubrication shaft 2

38 RC260000001 Retainer ring 2 26

39 F308 3900000 Bushing 2

40 SI084000000) Oil feeding pipe(M) 4

41 TOOZ0L00000 Baolt 2 M3xd
42 TOOLOE00010 Bolt{shart) 13 Vigxh
43 T0041200010 Bolt(long) 6 | Maxl12
4 TOO30600010 Balt 4 M3xb
435 WPD30705001 Washer 4 3
46 53084600000 Driving knife 2

47 53084700000 Driving knife shaft 2
48 53084800000 Opener 2




H.HOOK SADDLE MECHANISM

28




H.HGGK SADDLE MECHANISM

Fig.No. Part Na. Description Pes. Remarks
49 53084900000 Serew 4 M3.5xR
50 53085000000 Oil wick 2
51 53085100000 Adjusting pin 2
52 53085200000 Adjusting guide rail 2
53 53085300000 Opener shalt 2
54 53085400000 Bearing 2 6900-22
55 53085500000 Opener setting hracket P
56 SI0ESH00000 Pin 2
57 530837000 Bushing 2
58 REQ40908000) E-type retaining ring 3 4
59 53085900000 Oil wick 1
&4 S30RAOOMO00 Bushing 2
1 53086100000 Gear hase assy 2
62 TO50600060 Bolt 4 M5x6
63 33086300000 Belleville spring washer 2 | &b
64 53086400000 Mui 2
635 533086500000 Hexagonal nut 1
B 33086600000 Cear 2
67 TOOS0500060 Bolt 4 M3x5
68 53086800000 Sheet packing 2
69 53086L00000 Cover 2
7 53087000000 il seal 2
7l 53087100000 Thread trimmer cam 2
72 TOO40800010 Bolt 6 MdxB
73 53087300000 Horizontal honk 2
74 53087400000 Bobhbin 2
75 53087500000 Driving knife arm(5) 1
76 TOO41200010 Bolt 2 M4x12
77 53087700000 Pin 6
78 RE040908000 E-type retaining ring 6 E4
79 53087900000 Driving knife connection 1
20 53088000000 Solineid setting hracket 1
81 TOO41000010 Bolt 1 Mdax10
a2 53088200000 Driving knife arm(L) I
83 53088300000 Roller 2
84 RE030706000 E-type retaining ring 2 E3
83 TO041200010 Balt 1 Mdxl2
86 53088600000 Caollor 2
87 TOOS0500050 Balt 4 M5x5
58 S308RB00000 Solinoid setting plate 1
Y 53088900000 Washer I bh
a0 T0061200010 Bolt i I Moxl2
91 TO041000010 Balt 6 | M4xl0
92 53089200000 Pin 2
93 53089300000 Thread trimmer solinoid 2
94 TO062200010 Balt 4 M6x22
03 53089500000 Spacer 2
96 Eecentric collor 2

53089600000

29




EXTRA PARTS FOR SW-767TH-AE

A. BLADE DRIVING MECHANISM PARTS

' B. BLADF MECHANISM PARTS




C. BINDING AND FEED MECHANISM PARTS

Ly

45 4647 4B49

11 1213 14

D.LOWER FEFD MECHANISM PARTS

e
—

=]

8 91011 1213

3 -



